



研究测试报告

(Research Test Report)

研究测试结果(Research test result):

样品名称及编号 Sample Name and NO.	测试项目 Test Item	测试结果 Test Result	单位 Unit
圆筒包装 Paper tube box /ZX220526-220301	氧气不透过率 Oxygen Impermeability	95.8	%

备注: 本报告为研究测试报告, 仅适用于产品质量内控和研发数据参考, 不能用于维权、纠纷和司法用途, 测试结果仅代表送检样品, 不对送检样品所代表的批量负责。

Remarks: This report is a research and test report, which is only suitable for product quality internal control and R&D data reference, and cannot be used for rights protection, disputes and judicial purposes. The test results only represent the samples submitted for inspection, and are not responsible for the batches represented by the samples submitted for inspection.

以下空白

End of Report—This page